
71 Burner cover
Professional \ High pressure cleaner hotwater \ Combustion engine \ HDS 1000 DE *EU \ Spare parts list HDS 1000 DE \ Flow heater \ Burner cover

Valid on 16.11.2021 Page 1 / 2



71 Burner cover
Professional \ High pressure cleaner hotwater \ Combustion engine \ HDS 1000 DE *EU \ Spare parts list HDS 1000 DE \ Flow heater \ Burner cover

Valid on 16.11.2021 Page 2 / 2

POS Article no. Description Quantity Unit Foot note text
1 6.618-109.0 Spark plug connector with resistor 2 PC
2 7.306-217.0 Screw M5x14 -8.8-R2R (In6Rd) 3 PC
3 5.004-228.0 Strap 1 PC
4 2.883-083.0 Spare part set 1 PC
5 7.306-443.0 Cylinder head screw M5x12-4.8-A2E ISO 1 3 PC
6 5.668-001.0 Spark holder 1 PC
7 5.423-228.0 Conduit 1 PC
8 6.386-506.0 Union nut M8X1 1 PC
9 6.386-505.0 Clamping ring D4 1 PC
10 5.667-048.0 Nozzle holder 1 PC
11 6.415-040.0 Nozzle 1,5 60G A 1 PC
12 7.306-443.0 Cylinder head screw M5x12-4.8-A2E ISO 1 1 PC
13 7.311-037.0 Hexagon nut M 5-CU2 ISO 4032 3 PC
14 7.311-380.0 Cap nut M6 -6-A2E DIN 1587 3 PC
15 7.312-167.0 Toothed lock washer A6,4-FSt-A3E DIN 6797 3 PC
16 4.654-091.0 Cover D.K. 1 PC
17 7.303-136.0 Sheet metal screw ST3,5X 6,5-ST-R2R (IN 1 PC
18 5.000-590.0 Plate 1 PC
19 5.364-100.0 Flat gasket 1 PC
20 6.278-014.0 Glass pane 1 PC
21 7.311-003.0 Hexagon nut M6 -8-A2E ISO 4032 3 PC
22 7.311-002.0 Hexagon nut M5 -6-A2E ISO 4032 3 PC
23 4.663-082.0 Burner cage 1 PC
24 7.306-077.0 Screw M5x16 -8.8-R2R (In6Rd) 3 PC
25 6.641-180.0 Ignition cable 1 m TO ORDER AS CUT GOODS
36 6.641-754.0 RUBBER CAP 1 PC

Powered by TCPDF (www.tcpdf.org)

http://www.tcpdf.org

